
Water Projects 2025	 Wastewater Treatment & Sewerage

Longbridge STW, a key facility serving Warwick, Leamington Spa, and surrounding communities, is undergoing a 
significant, £56m transformation under the AMP7 programme. This ambitious expansion will nearly double the 
plant’s sewage treatment capacity from 734 litres per second to 1,261 litres per second, thus ensuring resilience 

and sustainability for a rapidly growing population. The upgraded facility will extend its catchment area to the 
south-west of Warwick incorporating new residential zones and a commercial trader in Lighthorne Heath, a newly 
constructed incoming sewer that will convey sludge from Campion Hills Water Treatment Works, as well as have 
to manage stormwater from multiple combined sewer overflows (CSOs), enhancing the system’s efficiency and 
environmental performance.

Background
By 2038, the population served by Longbridge STW is projected 
to rise from 156,250 to 186,413 population equivalent (PE). In 
response, discharge consents will be tightened to meet stricter 
environmental standards:

Existing consent New consent

Ammonia 5 mg/l Ammonia 4 mg/l

BOD 20 mg/l BOD 13 mg/l

Phosphorus 1 mg/l Phosphorus 0.2 mg/l

Currently operating as a traditional filter works, the plant includes 
storm flows management, inlet, and primary treatment stages, 
followed by two secondary biological filter phases and tertiary 
sand filtration, as well as traditional sedimentation processes. 
The expansion will modernise this infrastructure to meet future 
regulatory and operational challenges.

Longbridge STW
doubling the wastewater treatment capacity and meeting tightened phosphorus 

& ammonia consents for the Warwick & Leamington Spa catchments
by Vinamra Kumar, Ana Garland & Naresh Pechumuthu

Render showing the new assets at Longbridge STW - Courtesy of Mott MacDonald Bentley

Project delivery
The project is being delivered through a strategic partnership 
between Severn Trent, acting as the client, and Mott MacDonald 
Bentley, serving as both principal designer and principal contractor 
- demonstrating a collaborative commitment to innovation, 
environmental stewardship, and community service.

Project scope
This project involves a comprehensive upgrade of wastewater 
treatment infrastructure to meet stringent regulatory requirements 
and enhance operational efficiency. The scope includes:

•	 A new inlet pumping station and inlet works.
•	 An additional primary settlement tank (PST).
•	 An activated sludge process pumping station (ASP PS).
•	 A new side-streamed activated sludge plant (ASP).
•	 Four final settlement tanks (FSTs).
•	 A ballasted coagulation tertiary solids removal plant (TSR) 

Water Projects 2025	 Page 1

Severn Trent



Let’s build a more 
water-secure world, together
Whether you’re moving, treating, measuring, 
maintaining or optimising water – technology, 
innovation, and collaboration offer bold new ways 
to protect and optimise water even further. We’re 
committed to advancing sustainable impact and 
partnering with you and your communities to 
tackle the challenges that matter most. 

© 2025 Xylem Inc. or its affiliates. All rights reserved.

Learn more about 
our solutions

xylem.com/uk



with its associated pumping station and process.
•	 A return activated sludge/surplus activated sludge (RAS/

SAS) pumping station.
•	 Ferric dosing system.
•	 Sludge thickening plant that includes:

	Ç Gravity belt thickeners (GBTs).
	Ç Polymer dosing units.
	Ç A return liquors pumping station.
	Ç Thickened SAS tanks.

•	 Several other upgrades associated with achieving the new 
constraints. 

ECI & optioneering
Mott MacDonald Bentley (MMB) was engaged early in the project 
through several Early Contractor Involvement (ECI) contracts, which 
enabled a collaborative and improved approach to optioneering 
and outline design. During ECI 1, the team developed conceptual 
sketches for various treatment configurations and provided 
indicative cost estimates. This process allowed stakeholders to 
evaluate multiple options and select the most cost-effective and 
technically viable solution.

The optioneering phase focused on balancing performance, 
constructability, and whole-life cost. Technologies and layouts 
were assessed not only for their treatment efficiency but also for 
carbon footprints, Operational constraints, ease of installation, 
future maintenance, and integration with existing assets. The 
selected solution was then progressed under the ECI 2 contract, 
which involved developing the outline design, defining the scope 
of works, and establishing a target price. This early contractor 
involvement was instrumental in aligning design intent with 
delivery strategy, enabling the detailed design phase to commence 
while the Design & Build contract was being finalised.

Digital engineering
Digital engineering tools, including 3D modelling and clash 
detection, 4D modelling, Virtual Reality setups and Spatial AI 
Technology were used throughout the project to improve 
coordination and reduce construction risk. Modular construction 
methods were also employed where feasible to accelerate delivery 
and enhance safety. 

The project integrates robust and sustainable technologies, 
underpinned by early collaboration and strategic design 
development. By adopting the collaborative and digitally enabled 
approach outlined above, the project team was able to commence 
detailed design significantly earlier than traditional delivery 
models would allow. This early start unlocked critical programme 
efficiencies, which are especially valuable given the tight deadlines 
facing the project.

In addition to schedule gains, the approach also delivered 
notable commercial efficiencies for the client through early cost 
certainty and reduced design rework. The optioneering and 
early engagement phases enabled the team to challenge initial 
assumptions and improve the originally envisaged carbon footprint 
of the scheme, aligning with broader sustainability goals.

Furthermore, the project is progressing strongly on its Biodiversity 
Net Gain (BNG) commitments, with proposals demonstrate a 
proactive approach to environmental enhancement.

Preliminary & primary treatment
Flow interception & distribution: All incoming flows to the existing 
inlet works are first intercepted at a newly constructed interception 
chamber. From this point, up to 1,261 litres per second (l/s) of flow 
to full treatment (FFT)  will be directed to a  new inlet pumping 
station. Any excess flow, typically stormwater, will be diverted to 
the  existing inlet works, which are being re-purposed to handle 
storm events.

Google Maps view of the existing Longbridge STW - Courtesy of MMB

Chemical dosing system from another site - Courtesy of Colloide Ltd

OpenSpace AI walkthrough of ASP base - Courtesy of MMB

Vortex grit chamber from another site - Courtesy of SPIRAC Ltd

Water Projects 2025	 Wastewater Treatment & Sewerage

Water Projects 2025	 Page 3



Inlet pumping station configuration: The new pumping station 
will operate in a duty/assist/assist/standby wet well arrangement, 
ensuring redundancy and operational flexibility. It conveys flows to 
the new inlet works, which will include three fine screens designed 
to remove  ≥80% of solids larger than 6 mm, protecting 
downstream processes from clogging and wear and a vortex grit 
separator  located downstream of the screens, which efficiently 
extracts grit and inorganic materials such as sand. This step is 
crucial for safeguarding mechanical equipment from abrasion and 
fouling.

Flow splitting & primary settlement: Post-screening and grit 
removal, the flow enters a  splitter chamber  that divides it in 
an 80:20 ratio; 80% of the flow is routed to the four existing primary 
settlement tanks (PSTs), and 20%  will be directed to the  newly 
constructed PST 5.

In the primary treatment stage, gravity-based sedimentation  will 
be employed to remove a substantial portion of the remaining 